



EFFECTIS ERA AVRASYA TEST ve BELGELENDİRME AŞ

Dilovası OSB Mahallesi Fırat Caddesi No: 18

Dilovası, Kocaeli / TÜRKİYE

www.effectis.com

DECLARATION OF TEST RESULTS

No: EEA – 2100 – 0048

The fire resistance test was carried out for the product as described below at Efectis Era Avrasya Test Laboratory on 01.04.2021 in accordance with the test standard:

EN 1365-2:2014

“Stone Wool Insulated Sandwich Panels”
LOAD-BEARING SANDWICH PANEL ROOF SYSTEM

FIRE RESISTANCE CLASSIFICATION

Direction of fire: Underside of the panels.

RE180, REI120

Placed on the market by: TEKNOPANEL ÇATI VE CEPHE PANELLERİ ÜRETİM SANAYİ VE TİCARET A.Ş.

Mersin Tarsus Organize Sanayi Bölgesi 7. Cadde
Akdeniz, MERSİN/TURKEY

Manufactured by

: TEKNOPANEL ÇATI VE CEPHE PANELLERİ ÜRETİM SANAYİ VE TİCARET A.Ş.

2. Organize Sanayi Bölgesi 1.Cadde No: 1
Kargalıhanbaba Köyü 54300
Hendek, SAKARYA/TURKEY

Ali BAYRAKTAR
Laboratory Manager
14.04.2021

This document is a declaration of test results and does not represent any type of approval or certification of the product.
All details related to product specifications and field of applications are described in the report No: **EEA-21-066**.

